
OFFICE OF THE MONITORING COMMITTEE 
Constituted by the Hon’ble National Green Tribunal in Original 

Application no.916/2018 (earlier OA No.101 of 2014) OA No.606 of 2018  
(Official Address: Tower No.5, 4th Floor, Forest Complex,  

Sector 68, SAS Nagar) Tel. No. 0172-2298091 
Email: sutlejbeasriver@gmail.com 

 

To 

The Registrar General, 

Hon’ble National Green Tribunal,  

New Delhi. 

  

No. CMC/SB/2020/Spl.1 

Dated: 5.6.2020 

 

Subject: 4th Report of the Monitoring Committee constituted by 

Hon’ble National Green Tribunal in OA No.916 of 2018 in the 

matter of Sobha Singh & Ors vs State of Punjab & Ors. 

…… 

It is submitted that the Hon’ble National Green Tribunal in O.A No. 916 of 2018 in the matter of 
[...]
preferably once in two months to this Tribunal with a copy to all the concerned 

Chief Secretaries and SPCBs/PCC. The concerned Chief 40 Secretaries/SPCBs/PCC 

may look into the said report and give their response to this Tribunal within two 

weeks thereafter. The response may include the action taken by the statutory 

bodies or other authorities. Since the Committee constituted by this Tribunal is a 

Fact Finding/Executing/ Monitoring Committee and has to give status report to this 

Tribunal, its functioning may not be viewed as giving final directions to the 

regulatory bodies. However, the State regulatory body may take into account the 

observations of the Committee in their functioning and act their own after 

considering the response of the alleged polluter. The Committee will be at liberty 

to point out to this Tribunal that action taken by the regulatory authority was not 

adequate. These observations are consistent with the Orders of this Tribunal dated 

21.10.2019 in O.A. No. 670 of 2018 with regard to the procedure and functioning 

of a similar Committee in the State of UP. Dr. Babu Ram will act as Technical 

Expert to the Committee henceforth.” 

Further, the Hon’ble Tribunal in para no. 23 of the said orders has issued 
the following directions: 
 

“Accordingly, following directions are issued: (i) Let the concerned authorities in the 

State of Punjab take steps in terms of observations and recommendations of the 

Committee particularly in the matter of setting up of requisite treatment plants in the 

State, compliance to standards by the existing STPs and fixing responsibility on officials 

for non-performance of duties, compliance to standards by CETP leather complex, 

inadequate inspections by officials of SPCB, slow pace with regard to 41 

new/upgradation/rehabilitation of STPs, setting up of new CETPs textile and dyeing 

industrial cluster, setting up of new ETP for dairy waste, bridging of gap in terms of 

sewage quantity to be treated, interception of 

 



2 
 

the drains, maintaining flow/release of fresh water in Buddha Nallah and Holy Bein, 

dealing of Buddha Nalla utilization of treated waste water, treatment facilities for 

villages, laying down pretreatment standards, de-silting of drains, shifting of 

dyeing industries, organizing health check ups, preventing direct discharges into 

the drains, increased surveillance of polluting industries, training of the staff. If 

the timelines laid down in the order of this Tribunal dated 06.12.2019 in O.A. No. 

673/2018 are crossed, compensation in terms of the directions in the said order 

will be payable. (ii) Local bodies in the catchment area may ensure that solid waste 

is not dumped into the rivers or the drains connected to the rivers. (iii) Future 

functioning of the Committee will be in terms of clarification as per para 22 above. 

(iv) Let the Chief Secretary, Punjab look into the matter as mentioned in Para 21 

above and take further remedial action.” 

 

2.0 3rd report of the Monitoring Committee Constituted by Hon’ble 
National Green Tribunal in compliance to directions issued as per 
para 22 mentioned above 
 
In compliance to the order dated 6.12.2019 uploaded on 12.12.2019 as mentioned 

in para 22 above, the Monitoring Committee submitted its 3rd report to the Hon’ble 

Tribunal on 31.01.2020. The said report was submitted based on the field visits 

made by the Monitoring Committee, meetings held with State level officers and 

Districts level Officers and the data collected from the concerned departments w.r.t 

control of pollution in river Sutlej and Beas. The report is under consideration of 

the Hon’ble National Green Tribunal. 

 

3.0. 4th report of the Monitoring Committee in compliance of the 
directions in order dated 6.12.2019 uploaded on 12/12/2019 of 

Hon’ble Tribunal in OA No. 916 of 2018  
 

The Monitoring Committee held its meetings with the State Level Officers and  

District Level Officers of various districts of the State of Punjab. It has also visited 

the industries and other pollution sources located in the catchment area of river 

Sutlej and Beas and made its recommendations which were sent to the concerned 

officers to take further necessary action on the various activities to be carried out 

to control the pollution in river Sutlej. The monitoring committee has also collected 

the data w.r.t. water quality of river Sutlej, Beas and tributaries of river Sutlej 

namely Budha Nallah, East Bein, Kala Singhian drain and Holy Bein, performance 

of existing sewage treatment plants, status of construction of new STPs, status of 

construction of STPs where work has not been started so far due to financial non-

availability and / or land issue, upgradation and enhancement of capacity of 

existing  STPs, gap in sewage treatment, utilization of treated sewage for irrigation, 



3 
 

status of irrigation schemes as on 31.03.2020 to utilize the treated sewage, 

treatment of sewage / sullage from rural areas. 

Therefore, based on the discussions held with the State level officers, district level 

officers w.r.t. activities to be carried out to control pollution in river Sutlej and 

Beas, data collection on the activities as mentioned in aforesaid para, the 

monitoring committee has prepared its 4th  report and the same is mentioned as 

under: 

3.1  Report on visit to M/s Vardhman Yarns & Threads Ltd., Phagwara 

road, District Hoshiarpur by the Monitoring Committee on 

27.1.2020. 

The Monitoring Committee has visited M/s Vardhman Yarns & Threads Ltd., Phagwara 

road, District Hoshiarpur on 27.01.2020 and the report is mentioned as under. 

The following were present during the visit: 

a) Members of the Monitoring Committee  

Sr. No.  Name and Designation in the Deptt.  Name & Designation in 
the Committee  

1. Justice Jasbir Singh, former Judge Punjab & 
Haryana High Court 

Chairman 

2. Sh. S.C. Agrawal, IAS, former Chief Secretary, 
Punjab  

Member 
 

3. Sant Balbir Singh Seechewal Member 

3. Dr. Babu Ram, former Member Secretary, PPCB Technical Expert 

 

b) Officers of Punjab Pollution Control Board 

1. Sh. Manoharlal Chauhan, Environmental Engineer, Regional Office, Hoshiarpur 

2. Ms. Pooja Sharma, Assistant Environmental Engineer, Regional Office, Hoshiarpur 

3. Sh. Parmjeet Singh,  Scientific Assistant, PPCB 

 

3.1.1 Visit to the industry 

 Background 

M/s Vardhman Yarns & Threads Ltd., Phagwara road, District Hoshiarpur is a large scale 

Textile Dyeing unit. It has two units namely M/s Vardhman Yarns & Threads Ltd., (Unit 

1), Phagwara Road, Hoshiarpur and M/s Vardhman Yarns & Threads Ltd. (Unit 1A), 

(Formerly known as M/s Mahavir Spinning & Yarns), Phagwara Road, Hoshiarpur and 

both these units exists in the same premises. 

3.1.1.1 About M/s Vardhman Yarns & Threads Ltd., Phagwara Road, 
Hoshiarpur 

 
M/s Vardhman Yarns & Threads Ltd., (Unit 1) 
 
M/s Vardhman Yarns & Threads Ltd., (Unit 1) is manufacturing Cotton/Polyester Yarn @ 

10 MTD, Core Spun Yarn @ 5 MTD, Sewing Thread @ 20 MTD by using Synthetic Fibre, 

Cotton Yarn, Polyester Yarn, Polyester Fibre, Raw Cotton, Dyes etc. The unit has been 



4 
 

granted consent to operate of the Board under the Provisions of the Water Act, 1974, 

and under Air Act, 1981, which are valid up to 31.03.2024. The industry is generating 

trade effluent @ 2800 KLD and domestic effluent @ 187 KLD. The industry has one rice 

husk fired Boiler of capacity 8.33 TPH with cyclone separator followed by Bag house as 

air pollution control device (APCD). The industry has one oil fired Boiler of capacity 6 TPH. 

The industry has one no. waste heat recovery boiler of capacity 1.5 TPH. It has 03 D.G. 

sets of capacity 5000 KVA, 18 KVA and 15 KVA, which have been provided with acoustic 

enclosure. 

 

M/s Vardhman Yarns & Threads Ltd., (Unit 1A) 

M/s Vardhman Yarns & Threads Ltd. (Unit 1A), (Formerly known as M/s Mahavir Spinning 

& Yarns) is engaged in the manufacturing of Gassed Mercerised Yarn @ 3.5 MTD, 

Specialty Synthetic Thread @ 5 MTD by using Cotton Yarn, Dyes, Soda, Lubricant etc. as 

raw material and chemicals. The unit has been granted consent to operate of the Board 

under the Provisions of Water (Prevention & Control of Pollution) Act, 1974, and under 

the Air (Prevention & Control of Pollution) Act, 1981, which are valid up to 31.03.2022. 

The industry is generating trade effluent @ 900 KLD and domestic effluent @ 20 KLD. It 

has two boilers of capacity 8 TPH and 1.5 TPH with trima cyclone followed by bag house 

as APCD. It has 02 D.G. sets of capacity 5000 KVA and 100 KVA provided with canopy. 

 

3.1.1.2  About Effluent Treatment Plant (ETP) 

For both of the above units, a common ETP has been installed in Unit 1 of capacity 4000 

KLD. The ETP consists of Equalization Tank, Oil & Grease Tank, Flocculator, Primary 

Clarifier, Aeration Tank, Secondary Clarifier, Multi Grade Filter, Activated Carbon Filter, 

Dewatering Machine and Sludge Drying Bed. At the outlet of ETP, the industry has 

provided online effluent monitoring system for the parameters DO and pH. The treated 

trade effluent is discharged into M.C. Sewer. The last sample of treated effluent was 

collected on 24.12.2019 and as per analysis report various parameters are conforming to 

the standards prescribed for dyeing industries. The Stack emission sample were also 

collected on 24.12.2019 and concentration of SPM was found within permissible limits. 

 

3.1.1.3  Collection of effluent samples  

In order to monitor the performance of effluent treatment plant, effluent samples from 

the various points were collected and these were sent to PPCB laboratory at Patiala for 

analysis. The analysis results as received from PPCB laboratory are annexed as per 

Annexure-1.  

 

 

 



5 
 

 

 

The analysis results are also mentioned as per Table-1 given below: 

Table-1: Analysis results of the effluent samples 

Sr. 
No.  

Parameters  ETP 
collection 
tanks / 
inlet 

Primary 
clarifier 
(Outlet) 

Aeration 
Tank 

Secondary 
Clarifier 
(Outlet 

Final 
Outlet 
(ETP 

1. pH 10.0 6.7 -- 7.9 8.0 

2. *Colour P-CoUnits -- -- -- -- 80 

3. TSS, mg/l 145 89 -- 40 10 

4. TDS, mg/l 3040 1604 -- 2070 1540 

5. COD, mg/l 820 350 -- 94 48 

6. BOD, mg/l 240 105 -- 25 10 

7. Ammonical Nitrogen 
as N, mg/l  

-- -- -- -- BDL 

8. Sulphide mg/l -- -- -- -- BDL 

9. *Sodium Absorption 
Ratio  

-- -- -- -- 10 

10. Total Chromium 

mg/l 

-- -- -- -- BDL 

11. Phenolic Compound 

mg/l 

-- -- -- -- BDL 

12 *Oil & Grease mg/l -- -- -- -- BDL 

13. Mixed Liquid 

Suspended Solids 

mg/l 

-- -- 1970 -- -- 

Discussion on the analysis results, observations & Conclusion : 

The analysis results indicate that the value of pH, TSS, TDS, COD & BOD in the untreated effluent 

were found to be 10, 145 mg/l, 3040 mg/l, 820 mg/l and 240 mg/l, respectively, whereas, the 

values of these parameters at the outlet of the primary clarifier were found as 6.7, 89 mg/l, 1604 

mg/l, 350 mg/l and 105 mg/l, respectively. The value of MLSS in aeration tank was observed as 

1970 mg/l. The values of the parameters at the outlet of secondary clarifier were observed as pH 

: 7.9, TSS : 40 mg/l, TDS : 2070 mg/l, COD : 94 mg/l  and BOD : 25 mg/l. The values of the 

parameters at the outlet of Effluent Treatment Plant were found as pH : 8.0, Colour : 80 (P-Co 

Units), TSS : 10 mg/l, TDS : 1540 mg/l , COD : 48 mg/l, BOD : 10 mg/l and SAR : 10. The 

parameters namely Ammonical nitrogen, sulphide, total chromium, Phenolic compounds and Oil 

& Grease were not detected in the treated effluent at the outlet of the effluent treatment plant. 

The overall treatment efficiency in terms of removal of TSS, COD & BOD was observed as 93.1%, 

94.14% and 95.83%, respectively. 

Further, it has been observed that the values of all the parameters namely pH, TSS, TDS, COD, 

BOD and SAR are within the prescribed limits. The values of Ammonical Nitrogen, Sulphide, Total 

Chromium, Phenolic compounds and Oil & Grease were not detected. Thus, the industry is 

achieving the prescribed parameters.  

Sd/                           sd/                                                                      sd/ 

(Dr. Babu Ram) (Sant Balbir Singh Seechewal) 
 

 

(S.C. Agrawal) 
 

                       Sd/ 

(Justice Jasbir Singh) 
Former Judge Punjab & Haryana 

High Court now as Chairman of 
Monitoring Committee 



6 
 

3.2  Minutes of the 9th meeting of Hon’ble NGT Monitoring Committee   

the Chairmanship of Justice Jasbir Singh, Former Judge, Punjab & 

Haryana High Court, held on 14.02.2020 at 11.00 AM with the 

State Level Officers to review the progress on implementation of 

Action Plans for Clean Rivers Sutlej and Beas. 

 

The Monitoring Committee has held its 9th meeting with State level officers on 14.2.2020 

and the various issues w.r.t control of pollution in River Sutlej and River Beas were 

discussed. The recommendations made/directions issued by the Monitoring Committee 

on the various issues are mentioned as under. 

3.2.1 Status of Water Quality of Polluted Stretches 

 Water quality of two rivers stretches of river Beas was found meeting the desired 

water quality (Class-B) of CPCB/NGT.   

 As per CPCB, the water quality of Sutlej river was also monitored at their level for 

the month of October and December, 2019 for 4 parameter i.e. BOD, DO, TC & 

FC. It was informed that the samples for the month of December after confluence 

with Budha Nallah were found to be beyond prescribed water quality standards.  

3.2.2 Installation of Real Time Water Quality Monitoring Stations 

(RTWQMS) 

 PPCB informed that the sites for installation of RTWQMS have been earmarked 

and action is being taken for seeking the permission of the Irrigation Department 

for development of structures and telephone/internet connectivity.   

 PCCB was directed to ensure the installation of 11 RTWQMS by 31.03.2020.  

3.2.3 Status of STP Monitoring 

The Monitoring Committee was informed that non-compliance of STPs has reduced 

from 46% & 68% in terms of number and capacity to 21% and 24%, respectively in 

January, 20 in comparison to April, 19 due to effective monitoring and improvement 

in operating practices of STPs. 

3.2.4 Action taken by PPCB against non-compliant STPS 

The Monitoring Committee directed PPCB to complete the action 

towards 36% of pending cases of non-compliant STPs since April, 2019 by 

15.03.2020.  

 

3.2.5 Status of CETP monitoring 

PPCB was directed to present the status regarding issuance of notifications 

on PETP standards in the next meeting of the Committee.  

 



7 
 

3.2.6 Action taken by PPCB against non-compliant ETPs. 

The Monitoring Committee directed PPCB to complete the action against 33% 

of pending cases since April, 2019 by 15.03.2020. 

3.2.7 Installation of OCEMs in existing ETPs having discharged of 

> 50 KLD 

PPCB was directed to prepare technical design and issue directions to 

industries to install OCEMs at designated locations as per the design for their 

effective monitoring within a period of 1 month. 

3.2.8 Setting up of New/ Up-gradation/ Rehabilitation of STPs 

 The State level officers were apprised about the implementation of the 

directions issued by NGT vide order dated 06.12.2019 in O.A. No.  673/2018 

especially w.r.t. 100% treatment of sewage, in-situ remediation of drains and 

commissioning of STPs.  

 All the concerned departments were directed to adhere to timelines provided 

by NGT vide order dated 06.12.19 and submit their plant for in-situ 

remediation.   

 PWSSB informed that a proposal amounting to Rs. 1267 crore for providing 

sewerage system and setting up of STPs has been submitted to Govt. of India 

for availing funds under National Mission of Clean Ganga(NMCG). The 

constraint of non availability funds with MCs for O & M of STPs was also 